SAFETY INFORMATION

SAFETY INFORMATION

GENERAL REQUIREMENTS

to work, be sure that no persons or animals are within a radius of 50 meters (164 ft) from the

f ATTENTION: To prevent damage due to the launch of objects or parts of blades, before starting
implement.

e Work only during daytime.
e \Wear long trousers and heavy shoes.

e The protective flaps and other devices are integral part of the implements: never work without the
protective flaps or devices.

* Make sure that there are no stones, sticks, iron wires, etc on the ground.

o Pay attention when using the implement on slopes: proceed in the direction of the maximum slope and
never work in oblique direction.

e Before leaving the driver's seat, disengage the engine-shaft transmission and turn off the engine.
¢ Check the implement immediately if it hits foreign objects.
e Check the implement immediately if it begins vibrating strongly.

e Change defective parts immediately.

ATTENTION, DANGER!

The gearbox is equipped with a free—whéel device. After stopping the PTO, the rotor continues
to spin for at least 30 seconds: before approaching the tools make sure that the rotor has
stopped turning. ;

To prevent damage to the PTO shaft and to the gearbox, do not start the implement roughly.

SAFETY RESTRICTIONS

Do not allow children or people who are unfamiliar with the instructions to use the implement.

Local regulations may restrict the use of the implement based on age.

RUNNING IN

The new implement must be broken in.

During first usage, attach the implement to the tractor, connect the PTO shaft, lower the implement to 15 cm
(6 in) from the ground, start the PTO and gradually increase the RPM to 540.

Let the implement run for about 15 minutes.

It is normal to hear a hiss coming from the supports, it is due to the adjustment of the protections, it will
disappear shortly.

IT

EN

FR

DE

ES

RU



SAFETY LABELS ON THE IMPLEMENT

SAFETY LABELS ON THE IMPLEMENT

In this section, the safety labels of the implement are reproduced and explained.

CAUTION/|[||CAUTION | | pZalilel 35

DANGER

7o et sl

1 2 3 4 5 6

Pic. 1

Legend

Read the manual.

Remove the key from the ignition of the tractor before performing maintenance or repairs.
Stay at a safe distance from the PTO shaft.

Stay at a safe distance from the transmission belts.

Stay at a safe distance from the tools.

Stay at a safe distance: possible flying objects.

BN 0l )y e

The safety labels on the implement must be always legible

If damaged, the labels must be replaced.

If parts of the implement with the safety labels are replaced, the labels must be replaced as well.
Supply of new labels and application procedure

Contact your dealer to obtain new safety labels with instructions for application.



PTO SHAFT

PTO SHAFT

CHECK THE LENGTH OF THE PTO SHAFT

Pic. 2

FR D o=

o

®

Connect the implement to the 3-point hitch and adjust it so that it is level and centered on the tractor.
Insert the PTO shaft between the PTO of the tractor and the implement.

Verify that the length of the PTO shaft is correct.

To do so, check that the minimum overlap between the inner and outer tube is not less than 180 mm
(7 in) in every working position; at the same time, when the shaft is not extended, is should be able to
move at least 256 mm (1 in).

If the minimum coupling distance is less than 180 mm (7 in), the PTO shaft is short and must be
replaced with a longer one.

If the PTO shaft is not able to move at least 25 mm (1 in) when is not extended, it is long and must be
shortened.

IMPORTANT: shortening the PTO shaft is complicated and must be carried out carefully following
the instructions in the next chapter, otherwise the PTO shaft may be damaged.

IT

EN

FR

DE

ES

RU



PTO SHAFT

HOW TO SHORTEN THE PTO SHAFT

AT 25 mm
|

1
N[ L

Pic. 3

Using the hydraulic lift, bring the implement as close as possible to the tractor.

In this position, block the lift and turn off the engine.

Pull the two parts of the PTO shaft completely apart.

Attach the female semi-cardan (tube with larger diameter) into the PTO.

Attach the male semi-cardan (tube with smaller diameter) into the implement.

With the two parts parallel, use a felt pen to mark the cutting point, as shown in Pic. 3.

2Rl

7z v 1

Jf_&;}: i ! 1}

i-]\:f; o N
/1 (8

1. Cut the plastic tube of one of the semi cardan with a hacksaw on the cutting line (see 6 above).
2. Align the cut plastic tube with the end of the metal tube and then cut it.

3. Repeat the same operations on the other section of the PTO shaft.

4. Use a file to smooth down the edges of the metal tubes.

5. Clean and grease the two metal tubes and then insert one section into the other.

6. Install the PTO shaft between the tractor and the implement, then verify the length again.



INSTRUCTIONS FOR USE

INSTRUCTIONS FOR USE

BEFORE STARTING TO WORK

e Adjust the skids and the roller as follows:

PONM=

Unscrew the screws “B” and remove them.

Choose the desired position of the skid.

Reposition the screw "B" and tighten them.

Repeat the same operations on the other side of the implement, making sure that the two skids are
adjusted in the same position.

s Adjust the cutting height as follow:

1a
2.
3.

Pic. 5

Loosen the screw “D”.

Unscrew the screw “E” and remove it.

Choose the position of roller “C”: moving it forward the cutting height decreases, and the cut grass
goes above the roller; moving it backward the cutting height increases, and the cut grass goes under
the roller.

Insert and tighten screw “E”, tighten screw “D”.

Repeat the same operations on the other side of the implement, making sure that the roller is adjusted
in the same way.

IT

EN

FR

DE

ES

RU



INSTRUCTIONS FOR USE

¢ Hook the implement to the tractor as follows:

1. Remove the safety pins then take out the pins from the two lower connection points of the implement.

2. Rise the lower link arms of the tractor to the level of the lower connection points of the implement,
insert the pins and lock with the safety pins.

3. Connect the top link of the tractor to the upper link of the implement, insert the pin and lock with safety

pin.
4. * Only for implements equipped with hydraulic side-shift: connect the 2 quick couplings to the
rear hydraulic connections of the tractor.
«  With the implement raised, go to the work site.
e Connect the PTO shaft to the tractor PTO and the implement gear box.

e Check that the chains of the PTO cover are attached to the tractor to prevent from rotating.

START WORKING

e Make sure that there is no one within a radius of 50 meters (164 ft) around the implement.
¢ Insert the PTO and increase the rotation speed gradually to its normal speed.
+ Lower the implement until the rear roller touches the soil.

e Start working.

AT THE END OF THE WORK
e Stop the tractor and the PTO shaft. Wait for at least 30 seconds until the rotor has completely stopped.

e Lift the implement up.

¢ Disconnect the PTO.

e Disconnect the PTO shaft from the PTO of the tractor.
e Lift the implement fully.

USING THE HYDRAULIC SIDE-SHIFT

ATTENTION: before activating the hydraulic side-shift, it is COMPULSORY to lift the implement
from the ground to avoid any damage to the 3-point hitch of the hydraulic side-shift.



MAINTENANCE INSTRUCTIONS

MAINTENANCE INSTRUCTIONS

Maintenance operations and their corresponding intervals are listed in sheet "A".

Not following the schedule maintenance intervals jeopardizes the proper functioning of the implement, thus
voiding the guarantee.

SHEET "A" SCHEDULED MAINTENANCE

END OF THE | BEGINNING | END OF
FIRST USE | AFTER 10 H. | EVERY 30 H. | EVERY 500 H SEASON OF WORK WORK
IMPLEMENT Greasing Greasing gleam_ng Cleaning
reasing
GEARBOX Qil level Topping Qil level Oil change
SCREWS Tightening Tightening
TOOLS Check Check Check Check
BELTS Che.ck Replacement
tension

NOTE: transmission belts will stretch during the first hour of operation.

After the first use, the belts tension must be checked and adjusted according to the instructions in
paragraph 4 to prevent the belts from wearing out prematurely due to excessive slipping.

IT

EN

FR

DE

ES

RU



MAINTENANCE INSTRUCTIONS

1. GREASING
Grease points "B" “C”, “D”, "E", “F”, "G" as indicated the in sheet "A".

Greasing points are equipped with a HYDRAULIC GREASER MODEL "A" UNI 7663.

Use only MULTIFUNCTIONAL LITHIUM-BASED OIL TYPE NLGI 2.

Pic. 6

2. OIL LEVEL - OIL CHANGE

Check the oil level in the gearbox or replace it as indicated in sheet "A".
To top up the oil, use only SAE 90 OIL.
Gearbox capacity: 0,8 L.

e To check the oil level in the gearbox, proceed as follows:

1. The implement must be on a flat surface. After removing the plastic protection on the front of the
gearbox, unscrew the cap "TL" and check that the oil level is just below the edge of the hole.

2. lfthe level is OK, tighten the cap "TL" carefully.

3. Ifthe level is low, unscrew the cap "TR" and top it up.

4. Upon completion tighten the caps "TL" and "TR" carefully and replace the plastic protection.

e To replace the oil in the gearbox, proceed as follows:

1. Remove the protection on the front of the gearbox, unscrew the caps "TL", "TR" and the drain cap
"TS". Wait until all the oil is out.

2. Replace the drain cap "TS" and add the new oil through the hole of cap "TR".

3. Upon completion tighten the caps "TL" and "TR" carefully and replace the plastic protection.

Pic. 7



MAINTENANCE INSTRUCTIONS

3. BLADES REPLACEMENT

» To replace the blades, proceed as follows:

Unscrew the nut and remove the bolt "B".

Remove the blades "A" with the corresponding spacers.

ATTENTION: if the implement is equipped with spatulas or hammers, there are no spacers.
Place the new blade.

Insert the bolt "B" and tighten the nut.

ATTENTION: all blades must be of the same type.

ATTENTION: if you change the type of blade, the rotor must be rebalanced.

TO R AL R

Pic. 9

15

IT

EN

FR

DE

ES

RU



MAINTENANCE INSTRUCTIONS

4. ADJUSTMENT AND REPLACEMENT OF THE TRANSMISSION BELTS

o To adjust the tension of the transmission belts, proceed as follows:

1.
2.

3.

Remove the belt cover “A” unscrewing the 8 screws "B".

Unscrew locknut "C", tighten screw "D" to stretch the belts or unscrew it to loosen them. The tension
is correct when you pull the sides of the belts with your thumb and they give away to a few millimeters.
Once the belts are adjusted, tighten locknut "C" and mount belt cover "A".

o To replace the transmission belts, proceed as follows:

oo LN~

Pic. 10

Remove the belt cover "A" unscrewing the 8 screws "B".

Unscrew the locknut "C" and unscrew the adjustment screw "D" completely.

Remove the 2 worn out belts "E.

ATTENTION: to avoid tension problems, the belts must be replaced with original belts, whose are
shown in the “SPARE PARTS LIST".

Repeat operations “2" and “3" from the previous point.

Check the tension of the new belts after 30 minutes of operation.

16



TROUBLESHOOTING

TROUBLESHOOTING

MALFUNCTIONS

CAUSE

SOLUTION

Abnormal vibrations

1) Unbalanced rotor.

2) Loss of one or more tools.

3} Worn out bearings.

1) Contact the dealer.
2) Replace missing tools.
3) Replace worn out bearings.

Irregular or unsatisfactory cutting

1) Worn out tools.
2) Incorrect choice of tools.

1) Replace worn out tools.

2) Replace them with another type.

17

IT

EN

FR

DE

ES

RU



VARIOUS INFORMATION

VARIOUS INFORMATION

TRANSPORT

Outside its normal field of use, the implement must be moved with the PTO disengaged.

@ IMPORTANT: proceed at moderate speed avoiding holes and rough surfaces.

NOTE: on the road, abide by the traffic laws. Attach labels to the rear side of the implement
indicating the contour of the implement. Abide by all local regulations.

ATTENTION: secure the lifting bars of the tractor with chains and parallel tensioners to prevent
the bars from moving side to side.

DEPOSIT

Store the implement in a dry and not dusty place.

INFORMATION ABOUT DEMOLITION

@ At the end of its working life, the implement must be demolished and that can only be done by an
authorized authority, in accordance with the national laws about the environment. Therefore, it is necessary to

get information from qualified local authorities about the procedure to follow. The implement is mainly
composed of iron materials, rubber and epoxide paints.

WARRANTY
The implement is covered by the manufacturer warranty for 24 months.
The warranty is void if:

a) The implement has not been regularly maintained.
b) The implement has been used outside its field of use.

¢) The implement has been modified without the prior written permission of the manufacturer.

18



WORK AND MAINTENANCE SHEET

WORK AND MAINTENANCE SHEET

Every user should register the facts about the history of the implement (both operation and maintenance) on

this sheet, to verify its conditions.

DATE

HOURS OF OPERATION

MAINTENANCE

NOTES

OPERATOR

19

IT

EN

FR

DE

ES

RU



IMPLEMENT SPARE PARTS
S e e e L T i

IMPLEMENT SPARE PARTS

Following is the technical parts breakdown of the components of the implement and its accessories.



IMPLEMENT SPARE PARTS

21

FLIPPER 80-106 MECHANISMS

9Fpoo8et

a99134n

a060Jdn
I2¥2ar
9200001%

8510010F

£500020%
6000020F

aAdg02024n-901

aE0kF AN
a10t2Jan
00+ 2N
LET0020F
IERER
8+10010F

(4
+0000S0% \
TI00020F A s
BOD0DEDT ~> sy @

TAVIaaN S
aeob33n

1000050%

60000F0F [EEIREN]

£00000T¢ 1100020%
aAS82240 10000 2%

IAE+91IAN-20
IAVFIT1IAN-08

9€£00002F 'L'd DOOT r100010F
A
1E00002F 'L'd 0%S —

Spl-Mec-Flipper-80-106-2019.01



22

FLIPPER 132-158-186-214 MECHANISMS

IMPLEMENT SPARE PARTS

0 ¥
, JY00082F
@

[o000¥ 2t

I50234N

a0&6033n

£500020F
000020¥

IA4LBO2AN-¥IC
1A34B8024N-981
IADLBOIAN-8E1
aAJ£8004N0-2€T

a0y 4dn
aro+24n
I eEn]

ronozo+

I+ 340
$020000%
E600092F

2v000T0+
N ~ TEODD
'

V

T0603a0N
800061 ¥

-n,_wa

e,

I¥0k2d

6000020t

+0000S0%

IATEIIAN-981/¢12 00S0v
IADP91248N-851 aAEI13dEN
IAEP91I4N-2£1 SE00003F 1°d 0001 Wod%ccﬂcw
Genono2y - 0vs

2000050% 0200010+

Spl-Mec-Flipper-132-158-186-214-2019.01



IMPLEMENT SPARE PARTS

(x¢
™

FLIPPER 80-106 SHEETS

3d e | nd

TA¥I22dN
TAL12J8N
TASTZJd

8r000S2T
: angie
1K
»

QAYISDIEn

IAHLSTINN-301

T,
-

ot
FOOMIEDE
m>mm..m:

angsrioan-so01
IAYSPITN-08

£00000F
2000020%

Jdn
[Jan-08

OAEBSOIHEN-201
1AYBS0JI8N-08

TAES

QZ0T2710H
#000CEDY

[

Spl-Lam-Flipper-80-106-2019.01



24

BrODOSZY

LL00010F /7

20000EDY |

AAOLETIAN-F12
IATLETIHN=98T
IAJLSIONN-85T
OAHLSIIHN-2ET

I

TN AERE]

aAZ1228N
NS
[T ERET

191200+ 12
aA321224n-98I1
IAL91204N-8SI1
IA291204N-2E1

OAASEIDAN-TId
IAISEIISMN-981
IATSFTO8N-851

OAISEIDNN-2EL

IMPLEMENT SPARE PARTS

FLIPPER 132-158-186-214 SHEETS

IA3320748N-F12
ILA3IFB0I4N-381
ILATSE004N-8CT
IAI98004N-CEL

IAJSETIEN-F 12
IAISETINN-981
IAOSATIEN-BET

IAJSE10HN-2ET

Spl-Lam-Flipper-132-158-186-214-2019.01



IMPLEMENT SPARE PARTS

25

FLIPPER 106-132-158-186 HYDRAULICIMECHANIC SIDE-SHIFT KIT

%ﬁﬂy

LDODOEDY,
££00020¢

nhecw

<7 S000020¥%

I0¥ £224N-981
1Jt L2J8N-8GT
19b L274N-2E1
avv£L234N-301

8100010%
5100010+

F100010+% .

s

S100010%
ana2LE N
aASC2IaN

1l

-

TALF03aN

I=E|

aA30£0224N-981
IAT0LDD3N-8EL
TAJ0L03JdN-2ET
IAH0£038N-201

ad

s

6+10010%

dA94023N

S¥00010%
Scll

y2000E0F

I022Wds

aAELDTEN
IAGE223N

S100010%
#0000EDF
'9000020F
0Ze2/0JdM
60000E0F
“6500020%
S00004cy

OIAEL224N-201

aAELEDAN

nd

Spl-ldraMec-Flipper-106-132-158-186-2019.01



26

FLIPPER 214 HYDRAULIC/MECHANIC SIDE-SHIFT KIT

IMPLEMENT SPARE PARTS

IAZL9024N
9100020%

Sl aAZiioan

S200020F

S0000ECY F2000E0F
OZ6SEJN
0800010%

Z0000ED®
££000d0¥
I3+ L2340

TA2Z2dn
ST00010% 4
GT00010% 7
13822,4
ﬂ yﬁwoga
C100010%
ST00010% F0000E0F
TAZZEDdN Sopo0020¥
TASC2JaMN 0zZaZ0Jdn
__ 0800010 . —* G0000E0F
Z1000E0F GCO0020F
T 11000F0 ¥ 0 SD000Z 2+
(WAL ’ EEREL

ANELEDAN

i GAEL0DEN
NSsERR)

Spl-ldraMec-Flipper-214-2019.01



IMPLEMENT SPARE PARTS

27

HYDRAULIC SYSTEM

Gl

0009¢&Y

b=E|

3d

s4 nd

L UAC9 AN

6700007

5¢0009¢e

L0000&e0Y

L0009
700009€7
70000967

Spl-imldr-Flipper-2019.01



IMPLEMENT SPARE PARTS

SPARE PARTS LIST

Code Description Quanity
80 | 106 | 132 | 158 | 186 | 214

40100012 SCREW UNI 5739 M 10X30 6 6 5 5 5 5
40100014 SCREW UNI 5739 M 12X30 10 10 10 10 10 |22
40100015 SCREW UNI 5739 M 12X35 5 5 5
40100018 SCREW UNI 5739 M 14X40 8 11
40100020 SCREW UNI 5933 M 12X25 1 1 1 1
40100023 SCREW UNI 5739 M 12X40 8 6
40100035 SCREW UNI 5738 M 16X45 4 4 4 4
40100042 SCREW UNI 5739 M 8X16 8 8
40100043 SCREW UNI 5739 M 10X25 2 2 2
40100054 SCREW UNI 5739 M 10X35 2
40100076 SCREW UNI 5739 M 8X25 2 2
40100077 SCREW UNI 5739 M 8X20 8 8 8 8 8 8
40100095 SCREW UNI 5737 M 12X130 1
40100145 SCREW UNI 5739 M 14X55 1 1 1 1 1 1
40100158 SCREW UNI 5739 M 14X45 2 2 2 2 2 2
40100160 SCREW UNI 5933 M 14X45 4 4 4 4 4 4
40100166 SCREW UNI ISO 7380 M 6x6 GR 1 1 1 1 1 1
40200002 NUT M8 DIN 980 CONELOX 10 10 12 10 10 10
40200003 NUT M10 DIN 980 CONELOX 10 9 9 9
402000086 NUT M 12 DIN 980 CONELOX 14 |7 7 21
40200008 NUT M 16 DIN 980 CONELOX 4 4 4 £
40200011 NUT M 14 DIN 980 CONELOX 14 14 14 14 14 16
40200058 LOCKNUT M 14 DIN 982 2
40300002 WASHER D 8 UNI 6592 20 20 28 20 |20 |20
40300003 WASHER D 10 UNI 6592 14 14 12 12 12 12
40300004 WASHER D 12 UNI 6592 26 26 26 26 26 61
40300006 WASHER D16 UNI 6592 4 4 4
40300009 WASHER D14 UNI 6592 6 6 6 14
40300031 WASHER D 8X24X2 8 8 8 8
40400007 SEEGER E25 UNI 7435 1 1
40400009 SEEGER E20 UNI 7435 1 1 1 1
40400011 SEEGER INNER 52 UNI 7438 2
40400013 SEEGER E35X2,5 UNI 7436-75 1 1 1 1 1 1
40500004 KEY UNI 6604 A-10X8X35 2 2 2 2 2 2
40500006 KEY UNI 6604 A-10X8X45 1 1 1 1 1 1
40600001 GREASER UNI 7663 A-M 6X1 5 5 5 5 5 5
40600002 GREASER UNI 7663 A-G 1/8 1
40600003 GREASER UNI 7663 A-M8 ZN 1 1 1 1 1 3
40700001 METAL RING GUK M 30X1,5 2 2 2
41000007 BEARING 2 2 2 2
41000021 BEARING 2 2
41000026 GE 45 DUST COVER WITHOUT HOLE 2 2 2 2 2 2
41100007 OIL SEAL 45X65X8 1 1 1 1 1 1

28



IMPLEMENT SPARE PARTS

41100048 NYLON SEAL @ 71,5 PER UCF 207 2 [z T2 |2 [2 |2
41300001 SPRING PIN D.10 4 |4 (a4 |4 |a
41400003 SPLIT PIN R D4 1 1 1 1 1 1
41500001 PIN D 10 1 1 1 1 1 1
41900007 PROTECTIVE HOOD PTO YELLOW- MEC. 17/501 1 1 1 1 1 1
41900011 PROTECTION WITHOUT HOLES 1 1 1 1 1 1
42000031 GEAR BOX 9.310.870.00 540 PT 1 1 1 1 1 1
42400001 SUPPORT UCF 207 FK 1 1 1 1 1 1
42400006 SUPPORT UCFL 205 FK 2 |2 |2 |2
42500002 WING PUSH ROD - POL. 3101 30X30 1 1 1 1 1|1
42500031 PLUG 14X1-2 o |9 |7 |7 |7 |7
42500048 BLACK PVC PLUG TPV 25.4 1 1 1 1 1 1
42800046 V BELT SPB X 1250 2 |2 |3 |3 |3 |3
43300002 BLIND RIVET D 4x12 2 |2 |2 |2 |2 |2
43700012 SPRING PIN WITH CHAIN 98108 1 1 1 1 1 1
DMK186D HITCH PIN - Il CAT. 2
HOL064ZD STAND SUPPORT 1 1 1 1 1|1
HOL176ZD HITCH PIN 2 |2 |2 (2 |2
HOL179D ROTOR LEFT LOCK 1 1 1 1 1|1
HOL210ZD HITCH SPACER 2 |2 |a |4 |4
URCO51AVD | RIGHT SIDE PLUG 1 1

URCO051BVD | RIGHT SIDE PLUG 1 1 1 1
URC053VD IIl POINT HITCH 1 1

URC054VD IIl POINT HITCH 1 1
URC055VD SKID 2 |2 |2 |2 |2 |2
URC056VD ROLLER RIGHT SUPPORT 1 1

URCO57VD ROLLER LEFT SUPPORT 1 1

URCO058AVD  |LEVELLING ROLLER 1

URC058BVD  |LEVELLING ROLLER 1

URCO59VD STAND SUPPORT 1 1 1 1 1
URCOS0AVDC |ROTOR 80 WITH Y-BLADES 1

URCO60AVDM | ROTOR 80 WITH HAMMERS 1

URCO0B0AVDS |ROTOR 80 WITH SPATULA 1

URC080BVDC |ROTOR 106 WITH Y-BLADES 1

URC060BVDM |ROTOR 106 WITH HAMMERS 1

URCO060BVDS | ROTOR 106 WITH SPATULA 1

URCO067VD SUPPORT 1
URCO73VD Il POINT BAR 1
URCO78VD LOCK DISPLACEMENT 1
URCO086CVD | ROLLER 1

URC086DVD | ROLLER 1

URCO8BEVD  |ROLLER 1
URCO86FVD | ROLLER 1
URC087CVDC | ROTOR 132 WITH Y-BLADES 1

URCO087CVDM | ROTOR 132 WITH HAMMERS 1

URC087CVDS |ROTOR 132 WITH SPATULA 1

URC087DVDC | ROTOR 158 WITH Y-BLADES 1
URC087DVDM | ROTOR 158 WITH HAMMERS 1
URC087DVDS |ROTOR 158 WITH SPATULA 1

29

IT

EN

FR

DE

ES

RU



IMPLEMENT SPARE PARTS

URC087EVDC |ROTOR 186 WITH Y-BLADES 1
URC087EVDM | ROTOR 186 WITH HAMMERS 1
URCO087EVDS | ROTOR 186 WITH SPATULA 1
URC087FVDC |ROTOR 214 WITH Y-BLADES 1
URC087FVDM |ROTOR 214 WITH HAMMERS 1
URCO087FVDS |ROTOR 214 WITH SPATULA 1
URC111VD TIEROD 1 1

URC115VD BRACKET 2
URC116VD Il POINT HITCH BRACKET 1
URC117VD HITCH BRACKET 1
URC118VD BELT CARTER 1 1 1 1 1
URC118VD BELT TENSIONER 1 1 1
URC145AVD FRAME 80 1

URC145BVD FRAME 106 1

URC145CVD FRAME 132

URC145DVD FRAME 1

URC145EVD FRAME 186 1
URC145FVD FRAME 214 1
URC157AVD SHAFT CARTER 1

URC157BVD SHAFT CARTER 1

URC157CVD SHAFT CARTER 1
URC157DVD SHAFT CARTER 1 1
URC163D SHAFT SLEEVE 1 1 1 1 1
URC164AD TRASMISSION SHAFT 1

URC164BD TRASMISSION SHAFT 1

URC164CD TRASMISSION SHAFT 1

URC164DD TRASMISSION SHAFT 1 1
URC165D SPACER 2 2 2 2 2
URC166D PULLEY 170/2B 1 1

URC167D PULLEY 170/2B 1 1

URC178ZD LEFT SIDE PLUG 1 1 1 1 1
URC181ZD LIFTER BRACKET 1 1 1
URC195AVD SCRAPER 1

URC195BVD SCRAPER 1

URC195CVD SCRAPER

URC195DVD SCRAPER 1
URC195EVD SCRAPER 1
URC195FVD SCRAPER 1
URC203ZD BRACKET 1 1

URC205D PULLEY 160-3/B 1 1 1
URC214VD FLAIL MOWER BAFFLE L=130 4 6 10 12
URC215VD FLAIL MOWER BAFFLE L=70 1 1 1
URC216AVD BAFFLE AXLE 1

URC216BVD BAFFLE AXLE 1

URC216CVD BAFFLE AXLE

URC218DVD BAFFLE AXLE 1
URC216EVD BAFFLE AXLE 1
URC216FVD BAFFLE AXLE 1
URC217VD FLAIL MOWER BAFFLE L=105 2 2 2 2

30



IMPLEMENT SPARE PARTS

URC218VD BAFFLE SPACER 2 2 2 2
URC221VD ROLLER RIGHT SUPPORT 1 1 1 1
URC222VD ROLLER LEFT SUPPORT 1 1 1 1
URC240VD ROLLER TIGHTNESS 2 2 2 2
URC241D PULLEY 240 - 3/B 1 1 1 1
URC255VD Il POINT RIGHT SIDE 1
URC256VD Il POINT LEFT SIDE 1
URC286D BELT STRETCHER ROLLER

URC347VD BELT TENSIONER ROLLER 1 1 1 1
URC362VD BUSH LOCK 2
URC364ZD UPPER BAR 1
URC368ZD PIPE il
URC370D LOWER BUSH 2
URC371D UPPER BUSH 1
URC372VD LEFT PROTECTION Ill POINT HITCH HYDRAULIC 1
URC373VD RIGHT PROTECTION Ill POINT HITCH HYDRAULIC 1
URC412D BLADE SPACER 2 2 2 2
URC420ZD Il CATEGORY BUSH

URC421ZD [11 POINT Il CATEGORY BUSH 1 1
URC437VD BAFFLE L=70 1
URC438VD BAFFLE L=105 2
URC439VD BAFFLE L=130 14
URC824SD OIL SEAL PLATE 1 1 1 1

31

IT

EN

FR

DE

ES

RU



IMPLEMENT SPARE PARTS

___ FLIPPER HYDRAULIC/MECHANIC SIDE-SHIFT

Quantity
Code Description
106 | 132 | 158 | 186 | 214
40100012 SCREW UNI 5739 M 10X30 6 5 5 5 5
40100014 SCREW UNI 5739 M 12X30 20 20 20 |20 |22
40100015 SCREW UNI 5739 M 12X35 9 5 5 5 5
40100018 SCREW UNI 5739 M 14X40 11 11 1" 11 11
40100020 SCREW UNI 5933 M 12X25 1 1 1 1 1
40100023 SCREW UNI 5739 M 12X40 6
40100035 SCREW UNI 5739 M 16X45 4 4 4 4
40100042 SCREW UNI 5739 M 8X16 8 8 8 8 8
40100043 SCREW UNI 5739 M 10X25 2 2 2 2 2
40100046 SCREW UNI 5737 M 12X100 2 2 2 2
40100076 SCREW UNI 5739 M 8X25 2 2 2 2 2
40100077 SCREW UNI 5739 M 8X20 8 8 8 8 8
40100095 SCREW UNI 5737 M 12X130 1 1 1 1 1
40100111 SCREW UNI 5737 M 14X110 2 2 2 2 2
40100145 SCREW UNI 5739 M 14X55 1 1 1 1 1
40100158 SCREW UNI 5739 M 14X45 2 2 2 2 2
40100160 SCREW UNI 5933 M 14X45 4 4 4 4 4
40100166 SCREW UNI ISO 7380 M 6x6 GR 1 1 1 ¢ 1
40200002 NUT M8 DIN 980 CONELOX 10 10 10 10 10
40200003 NUT M10 DIN 980 CONELOX 9 9 g 9 9
40200006 NUT M 12 DIN 980 CONELOX 18 13 13 13 |21
40200008 NUT M 16 DIN 980 CONELOX 4 4 4 4
40200011 NUT M 14 DIN 980 CONELOX 18 18 18 18 18
40200037 LOCKNUT M12 DIN 982 3
40200059 LOCKNUT M 14 DIN 982
40300001 COPPER WASHER 21X27X1,5 1/2" 2
40300002 WASHER D 8 UNI 6592 20 20 20 |20 |20
40300003 WASHER D 10 UNI 6592 14 12 12 12 12
40300004 WASHER D 12 UNI 6592 49 45 45 |45 |55
40300006 WASHER D16 UNI 68592 4 4 4 4
40300009 WASHER D14 UNI 6592 18 18 18 18 18
40300031 WASHER D 8X24X2 8 8 8
40300049 COPPER WASHER 3/8" 2 2
40400007 SEEGER E25 UNI 7435 1
40400009 SEEGER E20 UNI 7435 1 1 1
40400011 SEEGER INNER 52 UNI 7438 2
40400013 SEEGER E35X2,5 UNI 7436-75 1 i 1 1 1
40500004 KEY UNI 6604 A-10X8X35 2 2 2 2 2
40500006 KEY UNI 6604 A-10X8X45 1 1 1 1 1
40600001 GREASER UNI 7663 A-M B6X1 6 6 6 5
40600003 GREASER UNI 7663 A-M8 ZN 1 1 1 3
40700001 METAL RING GUK M 30X1,5 2 2 2 2
41000007 BEARING 2 2 2 2 2
41000021 BEARING 2
41000026 GE 45 DUST COVER WITHOUT HOLE 2 2 2 2 2

32



IMPLEMENT SPARE PARTS

41100007 OIL SEAL 45X65X8 1 1 1 1 1
41100048 NYLON SEAL @ 71,5 PER UCF 207 2 2 2 2 2
41300001 SPRING PIN D.10 4 2
41400003 SPLIT PIN R D4 1 1 1 1 1
41500001 PIND 10 1 1 1 1 1
41900007 PROTECTIVE HOOD PTO YELLOW- MEC, 17/501 1 1 1 1 1
41900011 PROTECTION WITHOUT HOLES 1 1 1 1 1
42000031 GEAR BOX 9.310.870.00 540 PT 1 1 1 1 1
42400001 SUPPORT UCF 207 FK 1 1 1 1 1
42400006 SUPPORT UCFL 205 FK 2 2 2 2
42500002 WING PUSH ROD - POL. 3101 30X30 1 1 1 1 1
42500031 PLUG 14X1-2 9 7 7 7 r
42500048 BLACK PVC PLUG TPV 25.4 1 1 1 1 1
42700005 SPLIT PIN 5X35 UNI 1336 2 1 1 1 1
42800046 V BELT SPB X 1250 2 3 3 3 3
43300002 BLIND RIVET D 4x12 2 2 2 2 2
43600004 TUBE R13/8"F 90 @ 3/8" + F 3/8" L=1801 2 2 2 2 2
43600011 NIPPLE MM 3/8" 2 2 2 2 2
43600012 QUICK COUPLING 1/2" 2 2 2 2 2
43600025 REDUCTION 2 2 2 2 2
43600120 FEMALE PLUG QUICK COUPLING 1/2" 2 2 2 2 2
43600199 NECKLACE 2 SPACES TUBE 18-3/8 1 1 1 1
43700012 SPRING PIN WITH CHAIN 98108 1 1 1 1 1
DMK186D HITCH PIN - Il CAT. 2 2
HOL064ZD STAND SUPPORT 1 1 1 i 1
HOL176ZD HITCH PIN 2

HOL179D ROTOR LEFT LOCK 1 1 1 1
HOL210ZD HITCH SPACER 2

SRM220D HITCH PIN-I CAT 2 2
URCO051AVD RIGHT SIDE PLUG 1

URCO051BVD RIGHT SIDE PLUG 1 1 1
URCO055VD SKID 2 2 2 2 2
URCO056VD ROLLER RIGHT SUPPORT 1

URCO057VD ROLLER LEFT SUPPORT 1

URC058BVD LEVELLING ROLLER 1

URCO059VD STAND SUPPORT 1

URC060BVDC | ROTOR 106 WITH Y-BLADES 1

URC060BVDM |ROTOR 106 WITH HAMMERS 1

URCO060BVDS ROTOR 106 WITH SPATULA 1

URCO087VD SUPPORT 1 1 1 1
URCO70BVD SIDE SHAFT PIPE 1

URCO70CVD SIDE SHAFT PIPE 1

URCO70DVD SIDE SHAFT PIPE 1

URCO70EVD SIDE SHAFT PIPE 1
URCO071ZD BRACKET LOCK 1 1 1 1 1
URC072ZD CYLINDER BRACKET 1 1 1 1 1
URCO73VD I POINT BAR 1 1 1 1 1
URCO075VD GEARBOX BRACKET 1 1 1 1
URCO76VD LOWER BAR 1 1 1 1

33

IT

EN

FR

DE

ES

RU



IMPLEMENT SPARE PARTS

URCO086CVD ROLLER

URC086DVD ROLLER 1
URCO08GEVD ROLLER 1
URCO086FVD ROLLER 1
URC087CVDC | ROTOR 132 WITH Y-BLADES

URC087CYDM | ROTOR 132 WITH HAMMERS

URCO087CVYDS | ROTOR 132 WITH SPATULA

URC087DVDC [ROTOR 158 WITH Y-BLADES 1
URCO087DVDM | ROTOR 158 WITH HAMMERS 1
URC087DVDS | ROTOR 158 WITH SPATULA ]
URCO087EVDC |ROTOR 186 WITH Y-BLADES 1
URCO087EVDM | ROTCOR 186 WITH HAMMERS 1
URCO087EVDS [ROTOR 186 WITH SPATULA 1
URC087FVDC |ROTOR 214 WITH Y-BLADES 1
URC087FVDM | ROTOR 214 WITH HAMMERS 1
URCO087FVDS ROTOR 214 WITH SPATULA 1
URC111VD TIE ROD 1

URC115VD BRACKET 2
URC116VD 1 POINT HITCH BRACKET 1
URC117VD HITCH BRACKET 1
URC118VD BELT CARTER 1 1 1 1
URC119VD BELT TENSIONER 1 1 1
URC145BVD FRAME 106 1

URC145CVD FRAME 132

URC145DVD FRAME 1
URC145EVD FRAME 186 1
URC145FVD FRAME 214 1
URC157BVD SHAFT CARTER 1

URC157CVD SHAFT CARTER 1
URC157DVD SHAFT CARTER 1 1
URC163D SHAFT SLEEVE 1 1 1 1
URC164BD TRASMISSION SHAFT 1

URC164CD TRASMISSION SHAFT 1

URC164DD TRASMISSION SHAFT 1 1
URC165D SPACER 2 2 2 2
URC166D PULLEY 170/2B 1

URC167D PULLEY 170/2B 1

URC178ZD LEFT SIDE PLUG 1 1 1 1
URC179D BELT TENSIONER ROLLER 1
URC181ZD LIFTER BRACKET 1 1 1
URC195BVD SCRAPER 1

URC195CVD SCRAPER

URC185DVD SCRAPER 1
URC195EVD SCRAPER 1
URC195FVD SCRAPER 1
URC203ZD BRACKET .

URC205D PULLEY 160-3/B 1 1 1
URC214VD FLAIL MOWER BAFFLE L=130 6 10 12
URC215VD FLAIL MOWER BAFFLE L=70 1 1 1

34



IMPLEMENT SPARE PARTS

URC216BVD BAFFLE AXLE 1

URC216CVD BAFFLE AXLE 1

URC216DVD BAFFLE AXLE 1

URC216EVD BAFFLE AXLE 1
URC216FVD BAFFLE AXLE 1
URC217VD FLAIL MOWER BAFFLE L=105 2 2 2 2
URC218VD BAFFLE SPACER 1 2 2 2 2
URC221VD ROLLER RIGHT SUPPORT 1 1 1 1
URC222VD ROLLER LEFT SUPPORT 1 1 1 1
URC240VD ROLLER TIGHTNESS 2 2 2 2
URC241D PULLEY 240 - 3/B 1 1 1 1
URC255VD Il POINT RIGHT SIDE 1 1 1 1 1
URC256YD Il POINT LEFT SIDE 1 1 1 1 1
URC262D HYDRAULIC CYLINDER 1 1 1 1
URC263ZD AXLE PLUG 2 2 2 2
URC264ZD THREADED ANCHOR 1 1 1 1
URC266ZD SHIFTING ROLLER 3 3 3 3
URC267ZD BUSH 3 3 3 3
URC268ZD SIDE SHIFT AXLE 1 1 1 1
URC273D HYDRAULIC CYLINDER 1

URC279VD FRONT PIPE TIGHTNESS 1 1 1
URC286D BELT STRETCHER ROLLER 1

URC347VD BELT TENSIONER ROLLER 1 1 1 1
URC362VD BUSH LOCK 2
URC364ZD UPPER BAR 1
URC369ZD PIPE 1
URC370D LOWER BUSH 2
URC371D UPPER BUSH 1
URC372D RIGHT PROTECTION lll POINT HITCH HYDRAULIC 1
URC372VD LEFT PROTECTION Il POINT HITCH HYDRAULIC 1 1 1 1
URC373D LEFT PROTECTION Il POINT HITCH HYDRAULIC 1
URC373VD RIGHT PROTECTION Il POINT HITCH HYDRAULIC 1 1 1
URC412D BLADE SPACER 2 2 2 2 2
URC420ZD Il CATEGORY BUSH 2

URC421ZD Ill POINT 1l CATEGORY BUSH 1 1 1
URC437VD BAFFLE L=70 1
URC438VD BAFFLE L=105 2
URC438VD BAFFLE L=130 14
URC824SD OIL SEAL PLATE 1 1 1 1 1

IT

EN

FR

DE

ES

RU



GENERAL INDEX

GENERAL INDEX
PREFACE ...ttt er e st e e b e g e s s a s e R e a s b e RS sE s s -]
DESCRIPTION .......oooicmmmensessssnssssssssnerssasssssssnssassassnsssnsanssessssessisnssnsnsssssnsassmssasmiinissasssnssnssssss ssasssssssingsos 2
10 0 U T — 5
PERFORMANEGES ..covnsosacsasucisssncsvassssessvninstosesssoisssissy st ssss s sk 8 s 4641 SO USSR I A R 5
PERECHRNAARICE LTIITS susrusevssssssnieisvssoniousasssassesssos o tsonsnsss s 0000430000668 885 00508540048 R0 4 AR SRR S8 S 5
S FIN R F i 2 81 1o USRI RPN — 5
T SR - o ol 2.1 | o P RPETE ST U ——— 5
TECHNICAL FEATURES i scisususonsuwnaumvmvnnsuvsnasiesanmususess e immsyms s anisss i sxas sasas ans st somssmss sansnsanssesesssnssns 6
SPECIFTCATIOMS PER IVDDEL isssisusesswsscssossus cvseoesssssseisssasssss ot soes sosiassacesa stessssses et s xaes s 4 St 6
LF R T2 ] 07 F L] RSN — Z
G T AL R YT I T 500 s AN ST SRR 02455 7
CARE TV RESTRICT ICHIS oitssices 0 00 s 40 00 s e A B S S 7
PR T IS B8, s S T T S S M 45 7
SAFETY LABELS ON THE IMPLEMENT ....0iussunsmsssssisessosassrsmssrmnssaensanssasssssssssssssssnssssassasssosssnssssssnsssnssasssss 8
PITTEY B AT s smncinisssinsisissssinh s ossis g oss sy o 5 Ve o S5 K A KA SO S WA S SRERF AR SRS A AN .2
CHECK THE LEMGTH OF THE PTO SHATT :uvsisusassuss v 5605 essase e s5mssssssss s vt ssssssssescovesss sssesonsbet it 9
BIONE T SHORITER THE ST ST 050855 55350000005500 0 s T A S v oo 10
INSTRUCTIONS FOR USE ..iuicuimsisssssssnssnssssssssssssserassnssnsansinssssasssessssssssast sersrsssasssssasasnsssnsanssasstresassasnssses L1
B R S TR N T M RURG s FF FSA E A wR Phs s 11
ST CTRIBIE v rasmssommsemsrssmmsmomesiod 15460 A A T T Y 12
AT THE EMDOF THE WIDBK. .ysonasesmssssiasenssssnsssesssssrososnesassasndssss o oyss 6555604358550 esss 30 i aar s s s sy s 12
USING THE HYDBAULIC SIDESHIFT 1.coresrassmmrmmenssnsrsssanssrirssassosssssassosssssstanssss so5sssssssessss sossionsoipmsisssassiom st nnssissto 12
MAINTENANCE INSTRUCTIONS .cosisissaivesssinssstinisssinyssinsvisnstvasinson s mess s s sy sasisossases 13
SHEET AT SCHEDULED ABINTENANICE oo vmssnismssesmsmessmsssssseniossisésssissisisssssbon s st s s S B s ity 13
By BREABING coorscusmssmmmommmsmacoamimmas s esssspsrmssssssessmasssssssssmssssssmasnnsstb ois s ot s VS S S 14
2. OILLEVEL = OIL CHANGE w.ccvuuurtimmsreasiesissesressisssessassssasesssssmss s s esssseess e ss s s s sssssssnssssssssssnsns 14
3. BLADES REPLACEMENT
4. ADJUSTMENT AND REPLACEMENT OF THE TRANSMISSION BELTS .....cvuuiuienrisnnssssnsssrsssesssssessssseessseecens 16
TROUBLESHOOTING .....ccoemsursrrsersessssssssnsessassssnssmssnsssananssnassssssssnsssasasssstsssasessssssnssnssesassassassssssassssssooss 17
VARIOUS INFORMATION ....cciuisunsussnsnssnssarsasssssssnsnssnssssansasssnsssesionsssessssssssssssssssssssssnsssssssssssssssasssssessess 18
TRANSPORT .ovvoeveaesecereesseessessess st bssbas b a4 8048080051585 2 08858 18
L | O 18
INFORMATION ABOUT DENMOLTTION .ocuscvcmnsssverssuvsmenimscssssssisnsmssssvasssaisessssomsssasss s nsssssss s ssssmsasssssmsas scsnissssss 18
0L S —————— 18
WORK AND MAINTENANCE SHEET ....icuiicisscmsamssressasmssssesnsannsnssssnsnmsnssnsssssssnsnssnsssssnansassasasssnssnasassessans 14
IMPLEMENT SPARE PARTS.....covtirtetiititeininesen ettt s s ss s s 20
FLIPEER 80-10B MECHANISME cconunsvmnmus svorvcamssumoss sssnsssessinses xaesasss ssaip e s sassassesssns stsstsss st s ss s s s s aess £
FLIPPER 132:158-186-214 MECHANISIVIS e .sucsssconsinsssssisnsssss sansis s sseesssees ses s s 233545335358 54410 R84S0 45041147 22
T o T L RSP F ST PSS O RPTPI PR e — 23
SR]el o e et g T B 24
FLIPPER 106-132-158-186 HYDRAULIC/MECHANIC SIDE-SHIFT KIT ..coouiiviuiririniinsmrssssssssmsesssnsssnssssssssssessssssecesess 25
FLIPPER Z14 HYDRAULIC/MECHANIC SIDE-SHIFT KIT ssrocivsssssisssissssisssotsssesansiossssisssoss amiossoessvesssvosaissassssvvnsas 26
B I RAIEIC SVSTEIN . vy om0 A A G A R S B B s 27
BEARE PARTS LIS uuresrensmsrrarsnomssssmsassssrssssanssessacmsssaressa essishisos s Aeoss s e i e S w133 28

36



NOTES

NOTES

37












Dichiarazione CE di conformita ai sensi della Direttiva Macchine 2006/42/CE

CE declaration of conformity under the Machinery Directive 2006/42/CE

Déclaration CE de conformité conforme a la Directive Machine 2006/42/CE

Eg konformitatserklarung im Sinne der Eg Vorschrift Maschine 2006/42/CE

Declaracion CE de conformidad segtin la Directiva Maquinas 2006/42/CE

DEL MORINO S . R L.
- Via Caroni di Sotto n. 19 -
- 52033 CAPRESE MICHELANGELO (AREZZO) ITALIA -

Dichiara sotto la propria responsabilita che la macchina “TRINCIA” & conforme ai requisiti di sicurezza e di tutela della salute di cui alla "Direttiva
Macchine 2006/42/CE”.

Per la verifica delle conformita alla direttiva sopramenzionata sono state consultate le norme armonizzate UNI EN 1SO 12100:2010; 13857:2008;
4524-1:2010; 4254-12:2010.

Declare under Its own responsibility that the machine “FLAIL MOWER” complies with the safety and health protection requirements of “Machinery
Directive 2006/42/CE".

To verify the conformity to the above-mentioned directive, the harmonized standards UNI EN I1SO 12100:2010; 13857:2008; 4524-1:2010; 4254-
12:2010 have been consulted.

Déclare sous sa responsabilité que la machine “BROYEUR” est conforme aux prescriptions en matiére de sécurité et de santé stipulées dans la
“Directive Machine 2006/42/CE".

Pour le controle des conformités des directive citées ont été consultées les régles unifiées UNI EN ISO 12100:2010; 13857:2008; 4524-1:2010;
4254-12:2010.

Erklart hiermit in eigener Verantwortung dass die Maschine “SCHLEGELMULCHER" die Schutzanferderungen und den Gesundheitsschutz,
“geman der 2006/42/CE einhalt”.

Fur Oberprifung der Konformitat der oben genannten Vorschriften wurden Vorschriften UNI EN ISO 12100:2010; 13857:2008; 4524-1:2010;
4254-12:2010 konsultiert.

Declara bajo su propia responsabilidad que la maquina: "TRITURADORA" cumple con los requisitos de seguridad y proteccion de la “Directiva
Maquinas 2006/42/CE”.

Para la verificacion del cumplimiento de la directiva antes mencionada, se consultaron las normas armonizadas UNI EN ISO 12100:2010;
13857:2008; 4524-1:2010; 4254-12:2010.

TRINCIA - FLAIL MOWER - BROYEUR - SCHLEGELMULCHER - TRITURADORA

TYPE MODEL

FLIPPER C FLIPPER M FLIPPER S

80
106
106H
132
132H
158
158H
186
186H
214
214H

Matr. n°: Caprese Michelangelo li:

i

12 Farm & Garden Equipnient

% DetMorino.

Custode del Fascicolo Tecnico-Keeper of the technical folder-Dépositaire du dossier technique-Verwalter der technischen Unterlagen—Responsable documentacion técnica

Dott. A. Del Morino, Via Caroni di Sotto 19, 52033 Caprese Michelangelo Arezzo Italy.




